
City of Corpus Christi

Inner Harbor Desalination Plant

TPDES Application ( WQ0005289000) 

Submitted 1/ 22/ 2020

CCPD1\mariahm2




1) Permit Application



TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

TCEQ INDUSTRIAL WASTEWATER PERMIT APPLICATION

INDUSTRIAL ADMINISTRATIVE REPORT

Complete and submit this checklist with the application. 

APPLICANT NAME: City of Corpus Christi

PERMIT NUMBER: WQ000

Check Y for each of the following items included in this application. If an item was not
included, check N. 

Y N Y N

Administrative Report 1. o x Worksheet 8. o x

Administrative Report 1. 1 x Worksheet 9. o x

SPIF x Worksheet io. o x

Core Data Form x Worksheet ii.o x

Technical Report 1. o x Worksheet 11. 1 x
[...]
tH KILOMETERS
Expres'sWayoA CLAss1LaalConnectorSCALE  0004

North Amerra, an Daturn of 1983 NAb8 f
rtxa1 a5 ' 2

Wray- ld Geodetic S stercr of 198 F ' WGSBH . Projection and ,............... .,,,,,, S Secondary Hwy Local Road! 

R rse Mercator, Zane 14R  
7 1

U  
Ramp 4WD

Thaw map is not a begat document, Iloundaries may 8e , 

laaa Saa a METERS 1bC78 ,;, 

b i3,3 MILS 1 a 5

gene rali'zed for this rri ap scab Private lands within rSvcrrrrrr, erwt ry. 
ri , ,:;,,,,;, r y

not h-e shale, Obtainrivae permission before , r44' MILES
Interstate Route , US Route 0 State Route

enrestering prionsvate

may0: 
3D ,, a' d auac r r. rIraa: n inr enter,

ns prisate lands. laaa a taaa 2at1 31tra Matra' Sacra baaa 7taatl sacra 90010 Imagery ....... ........ 

NAIP„ Selpterntter 2016 - December 2016 FEET Roads. .. 

U. S. Census Bureau, 2015 2018 UTMI
GRI' DANt12011, fMAGNETPC N0RT' H' Narries... . ,..... ., . ..--

GNIS, 1979 2a18 1
Taft

aC: tlraa-ll la A.l.crir~, TE aI SHEET  7  a Taft National

aataset, 

2003 2018 CONTOUR INTERVAL 5 FEET 3 Gregory HydraRraphy. National IHydrography Contours. .... 

Elevation Dataset, 20112 u. a sNaaianar Ca0d INORTH AMERICAN VERTICAL DATUM OF 1'988 Bourcrdar°
res ........,...Mwltfple sources; see nietadata file la16 2a17 ooaop . 

ara Sq Ja rr 4
5 4 Annawrlle5

Portland Wetlands...„„,, .„ ......

FWS National ' Wetland' s. Inventory 2a04 2006 This map was Produced to conform withthe6 Petronila NE PR

National
Geospatial Program US Tup oproduct Standard, 2011, 6 7 8 7 Oso Creels. NW A

nletadata file associatedwith this product is draft version 0.6.18 8 Oso Creep. NE CORPUS RISTI, 
TX Grid zone

Dpianaton ADJOINING QUADRANGLES

201 14n 7
r

E:

1

V I,

C

VAIE

27.

75001' 
97. 750` 

N CITY

OF
CORPUS CHRISTI Applicant's Facility Boundary Discharge Pipeline IF'.

E

Z L
W E Seawater Desalination Proposed Property Boundary Discharge Diffuser Array Area FREESE AND

NICHOLS, INC TWDB Well
Locations CCO Discharge Diffuser Ports 4055 International

Plaza, Suite 200 S Project Location on Schools Fort Worth, 
TX 76109 - 4895 Phone - (817) 

735 - 7300 0 1,

000 2, 000 4, 000 6, 000 Feet 2019

U
S GS Topographic Base Mile Buffer,,,,,,,,,;;;"° 

Corpus Christi

Quad figurq



97, 6250' 

27, 75001" 6360OOmE

307000DTnt

A

6 7

Tolk

W

M- 

93

W

IAM

7.9

RN

A

2T6250" 36

97. 6250' 

U. S. DEPARTMENT OF THE INTERIOR
rho National Map PE'TRONI, LA NE QUADRANGLE ZQ-0`

0U SGSUl. S. GEOLOGICAL SURVEY TEXAS - NUECES COUNTY sdence

fora changing world US, Two7. 5- MINUTE, SERIES M

M

39 19

IE SE

97-

501010" 41
42 43 44 Or, AA A7 1. 7 7rrvj 0

lit] M, M ETI 6 4700"PE Produced

by the United! Stet es, Geological Survey A (
9 No

rth AMerfcan, Da to mi of 1983  NAD83 I J iAN
SCALE 124 OO 0, ROAD, CLASSIFICAT$ ON Expressway

LocaC Connector Wortd! Geodetic Systern of 1984 ( WG584y. Projection and 0 5 G KILOMETERS 1-
1- 1 -- .. . ............... 

2 Secondary

Hwy Luca Road I0001- mieter grid :UnWersM Transverse Mercator, Zone 14R TEXAS This

map is not a t egat document, Bounciarfes, may be -36- 
2000 310010 500 0 METERS 1000 Ramp

4WD 64M JILS 1 0. 5 0 1 generalizedfor this map scale. Private lands within government 0, 4o' reservations

may not The shown, Obtain permission, before entering

private lands, I:, 
mas 1000

01 1000 2000 3000, 40001 MILES

50,

00 6000 7000 $ 000 9000 10000 QUADRANGLE LOCAMN No' 
Interstate, Route F. 3 US Route 0 State Route Ima .. .. . ... . ......... ..... = 

r
I7= =I— 1. - 1. 1111. 11, 11, 1111, . .. ......... . . J. 11 gery. 

NAI P, Septernbe r2016 - Decemt* r 20116, Roads , 
U, S. Census Bureau, 20115 2018 FEET Names ...... ....... ....... ... —

GNIS, 1979 2018 UTM
GRID AND 2019, MAGNFTIC NORTH ' I

Robs, town Hydrography. ..... ..... 
National HydrGgraphy Damet, 2003 2018 DECLINATION

AT CENTER OF SHEET' 1
2 3 2 AnnavMe Contours.... .... ...... ...... ... 

National Elevation Dataset, 2009 2012 US. 
Katlma$ Grid CONTOUR

INTERVAL 5 FEET 3
Corpus Christf Bouftdarfes„ ........ .-

Muttiple sources; see metadata file 2016 70117 1
MAW - P11 squay" 0 NORTH

AMERICA14 VERTICAL DATUM OF 1988 1- 117 5

4 DrIscolk East WetWnds—, 

Nationat Wettands Inventory 11992 2006 This map was produced to conform with the E 5 Oso Creek NNW PH

Natlonal Geospatial Prograrn U$ Topo, Product Standard, 2011 6 Concordsa A (netadata

Fite associated with this product Is draft version 01,6.18 6 7
8 7 Laureles, RanchI1

8 Chapman Ranch PETRONILA NE, TX Grid Zone
Designallon ADJOINIING QJADRANGLES WR 2019M

M M

M-

1

9

M. W

29

2

E

101

ZM

go= 

97.

5000` 

27' 

6250" F
WREESE am" 

oil ?NIC H 0LSOZ FREESE ANDNICHOLS, 

INC 4055 International Plaza, 

Suite 200 Fort Worth, TX

76109 - 4895 Phone - ( 817) 735 - 

7300 N 1', W

r- 

117, S 0

1,
000

2, 000 4, 000 6, 000 1 !!! Siiiiiiiiiii Feet

CITY

OF CORPUS

CHRISTI Seawater Desalination 0

TWDB Well
Locations 111 0 Cefe

IVIEflenzuela

Landfill 1 Figure Disposal
Site

on

2019 USGS Topograpic

Base Petronila NE Quad



Attachment D

Affected landowner Map

Landowner list and labels

Original Photographs



jw"py

R, 

I : 

S, 

4/1
fr

V / g

t R, 

AVJ

J / / /; ` /
r f/ 

TA
r " ak, s

30K", 

o
J/01

16

0

O

7 .......... 

f

A

J 10 10, 090
V' 

P. 4 V) 

ct
U
P. 4

O

FI

FICor' us Christi In

Seament, 

75

I 7111111i'
ll, 

g V
E- 4 ICU

A17 A

W IAI vc, 
IIJWIloo)JRAoq5 1 !` M

o Y 24pp, 
K7

111111 IM, ZY", ENO."% 

Y. 

2

m7o gg

Applicant' s Facility Boundary W
VA, 

W

WProposed Property Boundary 1110// 1/, 40, 3rp ,

j
4

Affected
Landowner Propety Boundaries A, A

Discharge

Pipeline POP Discharge

Diffuser Array Area b
Discharge

Diffuser Ports One

Mile Downstream of Discharge Point 1/

2- Mile Buffer of Discharge Point Property

Owned by Nueces County Navigation District MY

r

1:

10, 000 0

250 500 1, 000 1, 500 W E Feet

I

4n, S 1
inch equals 833.33 feet FIGURE 11:'(;>

l, Ji, i l' J / Id " Nodhi, I A H o I, I o d r I d (" I,, I' 10 I I' I o I l') I, i 1::: 1, , 2 11 1 x d



1, j V I R 1, j i 1, j I A i VA, k 1, 1 ( I  : I i ) j,::: 2 A H (   ,  ( , ( ,   1, 1 ( ) ( , , II ( , I I' 11, 1 ( ,  i I  I b F: 2 , 11, r, 111x



Cross -Referenced Landowner List

1 Flint Hills Resources 2 Citgo Refining and Chemicals

PO Box 3755 PO Box 4689

Wichita, KS 67201- 3755
Houston, TX 77210- 4689

3 Florez Elida Gonzalez 4 Johnson Norman

6342 N Washam Dr 1510 Palm Drive

Corpus Christi, TX 78414- 3644 Corpus Christi, TX 78407

5 Port of Corpus Christi Authority 6 Nieto Felipe Robert W

222 Power Street 1806 Palm Drive

Corpus Christi, TX 78401- 1529 Corpus Christi, TX 78407

7 Patricia Washington 8 Liliana Rodriquez

6715 Path Way Ct 1222 Crescent Cir

Katy, TX 77449- 1449 Corpus Christi, TX 78412- 3520

9 Williams Gaaries Charles 10 Newbill Elaine and Anthony D Newbill
3751 Wilson Drive 3368 Cape May Ct. 

Corpus Christi, TX 78408- 3351 Dumfries, VA 22026- 2199

11 Rodela Rosalinda 12 Clay Johnny H III Tr/ Of
PO Box 7252 1924 Palm Drive

Corpus Christi, TX 78467- 7252 Corpus Christi, TX 78407

13 Cantu Guadalupe Pizana 14 Nueces Co Navigation District

2006 Palm PO Box 1541

Corpus Christi, TX 78407 Corpus Christi, TX 78403

15 Electric Transmission Texas LLC 16 Nueces Bay WLE LP

PO Box 16428 1780 Hughes Landing Blvd Ste 800
Columbus, OH 43216- 6428 Spring, TX 77380- 4021

17 Texas Cement Company

3811 Turtle Creek Blvd

Dallas, TX 75219- 4487



Original Photographs

August 1, 2019

Photo 1- Photo pointing south towards the proposed discharge location. 

Photo 2- Photo showing north of proposed discharge location. 



Original Photographs

August 1, 2019

Photo 3- Photo showing northwest of proposed discharge location. 



re " 

71 ! V V

l

j

r y

a. J  %'     
r x, m , tiiv eir y, wwiw , o MarHafri rnrrw[ T:+ w+, a vw.aw+u larrkar^ meow

r.,,,,,, 

trj

II rl n

r

l if

rA GMr, / rlr,.p,%. ao- 
1,    

I'Mr '  ;

1, !a

n

i

1y, r„  
a

annm ara, a iv i w, m;, r, K wrvmn ralravtUa 7, at r̂7; sus m+ ior rw, rrerx x; w^ ran visnsssw;, rrorrwo a au^ n; 
anw a r^'^»> u r04

ax ewa

i

4ro ti

Path: H:\ ENVIRONMENTAL\ Working\ TPDES\ PhotoPlotMap_ lnnerH. mxd NAD 1983 StatePlane Texas South Central FIPS 4204 Feet



Attachment E

SPIF Map



Cem, 

r  r

P, J

Al d y

u. 

r r

eve
CemIf

Applicant' s Facility Boundary

N Proposed Property Boundary
i

Water Well Locations

f Discharge Pipeline

Discharge Diffuser Array Area
o soo 1, 000

OPE SFeet CCO Discharge Diffuser Ports
FN JOB NO

pw' j MI?P
City of Corpus Christi

COR18468

r-FlI SC N FSPEFJN.— s Bay Blvd Sitemxd o
NwwCHOLS

Seawater Desalination Plant3 oATBFREESE

AND NICHOLS, INC - 2/
26/ 2020 E

SCALE
4055

In Plaza, Suite 200 Fort

Worth, TX 76109 - 4895 Topographic

y 1:

10, 000 Phone - (

817) 735 - 7300 s SPIF  opog aphis Map DESIGNS ANM FIGURE
i

Y 1 Y it Y 0
29os Path: 

H:\ENVIRONMENTAL\ Working\ TPDES\ SPIF_Nueces Bay Blvd Site. mxd NAD 1983 StatePlane Texas South Central FIPS 4204 Feet



Attachment F

Site Map

FEMA Map



Path: H:\ ENVIRONMENTAL\ Working\ TPDES\ FacilityMap_ NuecesBay. mxd NAD 1983 StatePlane Texas South Central FIPS 4204 Feet



r v. auo sarornrew` uwnw n

d FIRM
j FLOOD VdGHRANCl Rd5IX HAP

MII W, 

j 1 I6 SARf V FltlaAllf
fl  Bi. W IW" F

I, 

dMWM' Y P& Nfk. dVUMv¢ Fd
W a' 

1, 1, W dbN , It



Attachment G

Flow Schematics

Water Balance Sheets



DAF

99% Recovery

City of Corpus Christi
Proposed Inner Harbor Desalination Plant

Process Flow Diagram - Expanded 20 MGD Plant

Strainers

97% Recovery

MF Membranes

94% Recovery

RO Membranes

40% Recovery

Sludge to Landfill 34. 31 MGD

1. 08 MGD

Permeate

20. 00 MGD



Date of Revision: 

Design Process

Submerged fine self- cleaning screen

Rapid Mixer

Clarife r-Dissolved Air Flotation Strainer

self-claening Microfltration

membranes Cartridge

Filters Reverse

Osmosis Carbon

dixiode addition Calcite

filters (alkalinity) Chlorination / 

ammonia Claerwell

Stoarge High

Service Pump Station Solids

Thickener Centifuge

Solidsto

landfill ( daily cover) Water

Balance: Clar-

DAF sludge Strainer

backwash MF

Membranes Backwash RO

permeate recovery RO

Brine reject Decant (

supernatant) thickner Centrifuge

filtrate return Raw

Water Total Feed: Permeate

RO

Feed Water Total

Raw Water Feed TPDES

Discharge RO

Brine discahrge Clar-

DAF Strainer

MF

Backwash Sub -

total Thickener

Decant Centrifuge

filtrate Total

Discharge: RO Brine + Thickener/ Centrifuge Return Maximum

Daily Discharge Maximum

Daily Discharge Sludge

Disposal to landfill City

of Corpus Christi Proposed

Inner Harbor Desalination Plant Water

Balance Sheet - Initial 34 MGD Plant 11/

26/ 2019 Manufacturer

or approved equal Design paramters Johnson

2. 0 mm openings; velocity< 0.5 fps Lightening

G value 1,000/ sec Xylem

10 gpm/ sf Areal

Filtration 300 micron discs PALL, 

Inc. Micr- a Lenntech

5 microns Dow

Film-Tec Seawater 8gfd pH <

6. 5 pH > 

8. 3 Chloramine <

4 mg/ I 20

MGD 50.

00 MGD 55.

39 MGD 30.

00 MGD 0.

55 MGD 1.

65 MGD 3.

19 MGD 5.

39 MGD 2.

70 MGD 1.

62 MGD 34.

31 MGD 120.

00% 41.

17 MGD 1.

08 MGD Recovery

100% 

100% 

99% 

97% 

94% 

100% 

40% 

100% 

100% 

100% 

99.

00% 97.

00% 94.

00% 40.

00% 60.

00% 50.

00% 60.

00% 55.

39 MGD 54.

84 MGD 53.

19 MGD 50.

00 MGD



DAF

99% Recovery

City of Corpus Christi
Proposed Inner Harbor Desalination Plant

Process Flow Diagram - Ultimate 30 MGD Plant

Strainers

97% Recovery

MF Membranes

94% Recovery

RO Membranes

40% Recovery

Sludge to Landfill 51. 47 MGD

1. 62 MGD

Permeate

30. 00 MGD



Date of Revision: 

Design Process

Submerged fine self- cleaning screen

Rapid Mixer

Clarife r-Dissolved Air Flotation Strainer

self-claening Microfltration

membranes Cartridge

Filters Reverse

Osmosis Carbon

dixiode addition Calcite

filters (alkalinity) Chlorination / 

ammonia Claerwell

Stoarge High

Service Pump Station Solids

Thickener Centifuge

Solidsto

landfill ( daily cover) Water

Balance: Clar-

DAF sludge Strainer

backwash MF

Membranes Backwash RO

permeate recovery RO

Brine reject Decant (

supernatant) thickner Centrifuge

filtrate return Raw

Water Total Feed: Permeate

RO

Feed Water Total

Raw Water Feed TPDES

Discharge RO

Brine discahrge Clar-

DAF Strainer

MF

Backwash Sub -

total Thickener

Decant Centrifuge

filtrate Total

Discharge: RO Brine + Thickener/ Centrifuge Return Maximum

Daily Discharge Maximum

Daily Discharge Sludge

Disposal to landfill City

of Corpus Christi Proposed

Inner Harbor Desalination Plant Water

Balance Sheet - Ultimate 51 MGD Plant 11/

26/ 2019 Manufacturer

or approved equal Design paramters Johnson

2. 0 mm openings; velocity< 0.5 fps Lightening

G value 1,000/ sec Xylem

10 gpm/ sf Areal

Filtration 300 micron discs PALL, 

Inc. Micr- a Lenntech

5 microns Dow

Film-Tec Seawater 8gfd pH <

6. 5 pH > 

8. 3 Chloramine <

4 mg/ I 30

MGD 75.

00 MGD 83.

09 MGD 45.

00 MGD 0.

83 MGD 2.

47 MGD 4.

79 MGD 8.

09 MGD 4.

04 MGD 2.

43 MGD 51.

47 MGD 120.

00% 61.

76 MGD 1.

62 MGD Recovery

100% 

100% 

99% 

97% 

94% 

100% 

40% 

100% 

100% 

100% 

99.

00% 97.

00% 94.

00% 40.

00% 60.

00% 50.

00% 60.

00% 83.

09 MGD 82.

25 MGD 79.

79 MGD 75.

00 MGD



Attachment H

Supplemental Information

Ambient Background Flow Velocity Report

Water Quality Characterization Protocol and Report



866 N.. 5horeline IBlvd., . Suite 160ON w G: brp us Christi, Texas 78461 w 361 561 6500 w IfFAX 817 735 749

SU BJE';; Background and Tidal Current Velocity Studies

DA"qC" E ;; 1/ 15/ 2020

PROJ " q : City of Corpus Christi Seawater Desalination

Purpose

Understand ambient water velocities, tidal influence, and hydrodynamics in the Inner Harbor Ship

Channel and La Quinta Channel. This will be accomplished by partnering with the Texas Water
Development Board ( TWDB) to borrow Acoustic Doppler Current Profiler ( ADCP) instruments and with

land -owners to deploy those instruments in the vicinity of proposed seawater desalination plant outfall

locations. Ambient velocity and hydrodynamics data will be incorporated into the concentrate diffusion

modeling in order to more appropriately predict concentrate diffusion in the receiving water bodies. 

Instrumentation

SonTek SL 500 Series ( side -looker ADCP)( https:// www. sontek. com/ sontek- sl- series). To measure

direction and velocity of flow in the Inner Harbor Channel and La Quinta Channel up to 400 feet from
the instrument location. Instruments are on loan from the TWDB. 

Weight — 14 pounds

Mounting dimensions: 14 inches wide by 9 inches high

External power source required

Protocol

ADCPs will be deployed in the vicinities of the proposed outfall locations. One instrument will be

installed in the La Quinta Channel at a depth of 15 feet and one will be installed in the Inner Harbor Ship
Channel at a depth of 21 feet. The instruments will be deployed once and retrieved after 3- 6 months of

data collection. 

The ADCPs will be configured to record data in 10 cells along the instrument' s beam. Each cell is

approximately 11- meters long. Data points will be logged as averages of current direction and velocity

in each cell for 5 minutes out of every 15- minute interval. 

Effort -to -Date

The Freese and Nichols Team performed site assessments of proposed outfall locations on both the

Inner Harbor Ship Channel and La Quinta Channel. Prior to ADCP deployment, the Team ran transects

with a down -looking ADCP ( SonTek RiverSurveyor) to record snapshots of the channel bathymetry and
current velocities and directions. 

One ADCP was installed in the La Quinta Channel on November 13, 2019. Data were downloaded on

December 20, 2019 and provided to Plummer Associates for incorporation into the concentrate

diffusion modeling parameters. Modeling is ongoing. 



Coordination with the landowner is ongoing for the outfall on the Inner Harbor Ship Channel. The ADCP

will likely be installed in February at this location. As data are collected and retrieved from the

instrument, they will be incorporated into the concentrate diffusion model for the proposed outfall on
[...]
This form applies to TPDES permit applications only. (Instructions, Page 33) 

The SPIF must be completed as a separate document. The TCEQ will mail a copy of the SPIF to each agency
as required by the TCEQ agreement with EPA. If any of the items are not completely addressed or further
information is needed, you will be contacted to provide the information before the permit is issued. Each
item must be completely addressed. 

Do not refer to a response of any item in the permit application form. Each attachment must be
provided with this form separately from the administrative report of the application. The application will
not be declared administratively complete without this form being completed in its entirety including all
attachments. 

The following applies to all applications: 

1. Permittee Name: City of Corpus Christi

2. Permit No.: WQ000 EPA ID No.: TXo

3. Address of the project ( location description that includes street/ highway, city/ vicinity, and county): 
Southeast corner of the intersection of Nueces Bay Boulevard and West Broadway Street, Corpus
Christi, Nueces County, Texas. 

4. Provide the name, address, phone and fax number, and email address of an individual that can be
contacted to answer specific questions about the property. 

First/ Last Name: Esteban " Steve" Ramos

Credential: 

Organization Name: City of Corpus Christi

Mailing Address: 2726 Holly Road
784I

Title: Water Resource Manager

City/ State/ ZIP Code: Corpus Christi, TX, 

Phone No.: 61- 826- 2Q4 Fax No.: 61- 826- 188Q E- mail: estebanr2( a-)cctexas. com

TCEQ- 10411 ( 05/ 10/ 2019) Industrial Wastewater Application Administrative Report Page 12 of 13



5. List the county in which the facility is located: Nueces County

6. If the property is publicly owned and the owner is different than the permittee/ applicant, please list the
owner of the property: NJA

7. Provide a description of the effluent discharge route. The discharge route must follow the flow of

effluent from the point of discharge to the nearest major watercourse ( from the point of discharge to a
classified segment as defined in 3o TAC Chapter 307). If known, please identify the classified segment
number: To Corpus Christi Inner Harbor, Segment No. 2484

8. Please provide a separate 7. 5- minute USGS quadrangle map with the project boundaries plotted and a
general location map showing the project area. Please highlight the discharge route from the point of
discharge for a distance of one mile downstream. ( This map is required in addition to the map in the
administrative report.) 

Attachment: E

9. Provide original photographs of any structures 50 years or older on the property. 

Attachment: NA

lo. Does your project involve any of the following? Check all that apply. 

x Proposed access roads, utility lines, construction easements

Visual effects that could damage or detract from a historic property' s integrity

Vibration effects during construction or as a result of project design

x Additional phases of development that are planned for the future

Sealing caves, fractures, sinkholes, other karst features

x Disturbance of vegetation or wetlands

11. List proposed construction impact (surface acres to be impacted, depth of excavation, sealing of caves, 
or other karst features): Currently approximt! 11 i2,acres' willbe disturbedat the plant site. One intak structure
and 'one discharge diffuser will be instructed in the canal (Curpu Christi Inner Harbor,'... Segment
No. 248A). 12. 

Describe existing disturbances, vegetation, and land use: Currently, one parcel is residential land use with
one house present. The remainingparcelsare undeveloped with trees and shrubs. THE FOLLOWING

ITEMS APPLY ONLY TO APPLICATIONS FOR NEW TPDES PERMITS AND MAJOR AMENDMENTS TO

TPDES PERMITS 13. List

construction datesof all buildings and structures on the property: Quarter4, 2021 14. Provide

a brief history of the property, and name of the architect/ builder, if known: The property was originally a
residential neighborhood. During the 1AAos and 2000s, the property was redeveloped with only one
residence remaining. TCEQ- 10411 (

05/10/ 2019) Industrial Wastewater Application Administrative Report Page 13 of 14



Cem, 

r  r

P, J

Al d y

u. 

r r

eve
CemIf

Applicant' s Facility Boundary

N Proposed Property Boundary
i

Water Well Locations

f Discharge Pipeline

Discharge Diffuser Array Area
o soo 1, 000

OPE SFeet CCO Discharge Diffuser Ports
FN JOB NO

pw' j MI?P
City of Corpus Christi

COR18468

r-FlI SC N FSPEFJN.— s Bay Blvd Sitemxd o
NwwCHOLS

Seawater Desalination Plant3 oATBFREESE

AND NICHOLS, INC - 2/
26/ 2020 E

SCALE
4055

In Plaza, Suite 200 Fort

Worth, TX 76109 - 4895 Topographic

y 1:

10, 000 Phone - (

817) 735 - 7300 s SPIF  opog aphis Map DESIGNS ANM FIGURE
i

Y 1 Y it Y 0
29os Path: 

H:\ENVIRONMENTAL\ Working\ TPDES\ SPIF_Nueces Bay Blvd Site. mxd NAD 1983 StatePlane Texas South Central FIPS 4204 Feet



ATTACHMENT F



TECHNICAL REPORT i.o

INDUSTRIAL

The following information is required for all applications for a TLAP or an individual TPDES discharge
permit. 

For additional information or clarification on the requested information, refer to the Instructions for

Completing the Industrial Wastewater Permit Application, available on the TCEQ website. 

If more than one outfall is included in the application, provide applicable information for each individual
outfall. If an item does not apply to the facility, enter N/ A to indicate that the item has been
considered. Include separate reports or additional sheets as clearly cross- referenced attachments
and provide the attachment number in the space provided for the item the attachment addresses. 

NOTE: This application is for an industrial wastewater permit only. Additional authorizations from the
TCEQ Waste Permits Division or the TCEQ Air Permits Division may be needed. 

a. Describe the general nature of the business and type( s) of industrial and commercial activities. Include
all applicable SIC codes ( up to 4). 

The Inner Harbor Desalination Plant will provide an additional water source and produce fresh water
for distribution through the City of Corpus Christi' s existing distribution system. The Inner Harbor
Plant is expected to be developed for two phases with an initial 34 MGD phase and a final 51 MGD
phase. 

b. Describe all wastewater - generating processes at the facility. 

The treatment process will take raw seawater and produce potable water. Four treatment processes
will generate waste streams. The reverse osmosis process contributes 85 % of the waste flow, 

dissolved air flotation contributes 1. 5 % of the waste flow, strainer backwash water will account for

4. 5% of the waste flow, and microfiltration backwash water will contribute 9% of the waste flow. 

l tt_pse// . tceg. texas. gov/ perrnittin / wastewater/ industrial/' I'PDES industrial wastewater stens. htrnl

TCEQ- 10055 ( 05/ 10/ 2019) Industrial Wastewater Application Technical Report Page 1 of 70



Outfall Latitude and Longitude

Outfall

Number
Latitude - decimal degrees Longitude - decimal degrees

001 Between 27. 814 and 27. 8145 Between- 97. 4195 and- 97. 418

Outfall Location Description

Outfall

Number

Location

Description

001 Diffuser( s) 200 to 500 feet from channel edge

Description of Sampling Points ( if different from Outfall location) 

Outfall

Number

Description of

Sampling Point

001 At start -of -pipe to diffuser( s) 

Outfall Flow Information — Permitted and Proposed

Outfall Permitted Daily Permitted Daily Proposed Daily Proposed Daily Anticipated

Number
Avg Flow Max Flow Avg Flow Max Flow Discharge Date

MGD) MGD) MGD) MGD) mm/ dd/ yy) 

001— 

Initial
N/ A N/ A 34 41 2021

001- 

Ultimate
N/ A N/ A 51 62 unknown

Outfall Discharge — Method and Measurement

Outfall

Number

Pumped Discharge? 

Y/ N

Gravity Discharge? 

Y/ N

Type of Flow Measurement
Device Used

001 Y N TBD

Outfall Discharge — Flow Characteristics

Outfall

Number

Intermittent

Discharge? 

Y/ N

Continuous

Discharge? 

Y/ N

Seasonal

Discharge? 

Y/ N

Discharge

Duration

hrs/ day) 

Discharge

Duration

days/ mo) 

Discharge

Duration

mo/ yr) 

001 N Y N 24 30 12

TCEQ- 10055 ( 05/ 10/ 2019) Industrial Wastewater Application Technical Report Page 6 of 70



Date of Revision: 

Design Process

Submerged fine self- cleaning screen

Rapid Mixer

Clarife r-Dissolved Air Flotation Strainer

self-claening Microfltration

membranes Cartridge

Filters Reverse

Osmosis Carbon

dixiode addition Calcite

filters (alkalinity) Chlorination / 

ammonia Claerwell

Stoarge High

Service Pump Station Solids

Thickener Centifuge

Solidsto

landfill ( daily cover) Water

Balance: Clar-

DAF sludge Strainer

backwash MF

Membranes Backwash RO

permeate recovery RO

Brine reject Decant (

supernatant) thickner Centrifuge

filtrate return Raw

Water Total Feed: Permeate

RO

Feed Water Total

Raw Water Feed TPDES

Discharge RO

Brine discahrge Clar-

DAF Strainer

MF

Backwash Sub -

total Thickener

Decant Centrifuge

filtrate Total

Discharge: RO Brine + Thickener/ Centrifuge Return Maximum

Daily Discharge Maximum

Daily Discharge Sludge

Disposal to landfill City

of Corpus Christi Proposed

Inner Harbor Desalination Plant Water

Balance Sheet - Initial 34 MGD Plant 11/

26/ 2019 Manufacturer

or approved equal Design paramters Johnson

2. 0 mm openings; velocity< 0.5 fps Lightening

G value 1,000/ sec Xylem

10 gpm/ sf Areal

Filtration 300 micron discs PALL, 

Inc. Micr- a Lenntech

5 microns Dow

Film-Tec Seawater 8gfd pH <

6. 5 pH > 

8. 3 Chloramine <

4 mg/ I 20

MGD 50.

00 MGD 55.

39 MGD 30.

00 MGD 0.

55 MGD 1.

65 MGD 3.

19 MGD 5.

39 MGD 2.

70 MGD 1.

62 MGD 34.

31 MGD 120.

00% 41.

17 MGD 1.

08 MGD Recovery

100% 

100% 

99% 

97% 

94% 

100% 

40% 

100% 

100% 

100% 

99.

00% 97.

00% 94.

00% 40.

00% 60.

00% 50.

00% 60.

00% 55.

39 MGD 54.

84 MGD 53.

19 MGD 50.

00 MGD



Date of Revision: 

Design Process

Submerged fine self- cleaning screen

Rapid Mixer

Clarife r-Dissolved Air Flotation Strainer

self-claening Microfltration

membranes Cartridge

Filters Reverse

Osmosis Carbon

dixiode addition Calcite

filters (alkalinity) Chlorination / 

ammonia Claerwell

Stoarge High

Service Pump Station Solids

Thickener Centifuge

Solidsto

landfill ( daily cover) Water

Balance: Clar-

DAF sludge Strainer

backwash MF

Membranes Backwash RO

permeate recovery RO

Brine reject Decant (

supernatant) thickner Centrifuge

filtrate return Raw

Water Total Feed: Permeate

RO

Feed Water Total

Raw Water Feed TPDES

Discharge RO

Brine discahrge Clar-

DAF Strainer

MF

Backwash Sub -

total Thickener

Decant Centrifuge

filtrate Total

Discharge: RO Brine + Thickener/ Centrifuge Return Maximum

Daily Discharge Maximum

Daily Discharge Sludge

Disposal to landfill City

of Corpus Christi Proposed

Inner Harbor Desalination Plant Water

Balance Sheet - Ultimate 51 MGD Plant 11/

26/ 2019 Manufacturer

or approved equal Design paramters Johnson

2. 0 mm openings; velocity< 0.5 fps Lightening

G value 1,000/ sec Xylem

10 gpm/ sf Areal

Filtration 300 micron discs PALL, 

Inc. Micr- a Lenntech

5 microns Dow

Film-Tec Seawater 8gfd pH <

6. 5 pH > 

8. 3 Chloramine <

4 mg/ I 30

MGD 75.

00 MGD 83.

09 MGD 45.

00 MGD 0.

83 MGD 2.

47 MGD 4.

79 MGD 8.

09 MGD 4.

04 MGD 2.

43 MGD 51.

47 MGD 120.

00% 61.

76 MGD 1.

62 MGD Recovery

100% 

100% 

99% 

97% 

94% 

100% 

40% 

100% 

100% 

100% 

99.

00% 97.

00% 94.

00% 40.

00% 60.

00% 50.

00% 60.

00% 83.

09 MGD 82.

25 MGD 79.

79 MGD 75.

00 MGD



ATTACHMENT G



a. Facility Owner (Owner of the facility must apply for the permit.) 

Provide the legal name of the entity ( applicant) applying for this permit: City of Corpus Christi

The legal name must be spelled exactly as filed with the TX SOS, Texas Comptroller ofPublic
Accounts, County, or in the legal documents forming the entity.) 

If the applicant is currently a customer with the TCEQ, provide the Customer Number, which can be
located using the TC < ' s Central Registry Customer Search,: CN6001g1858

Provide the name and title of the person signing the application. The person must be an executive
official meeting signatory requirements in 3o TAC § 305.44• 

Mr. x Ms.  First/ Last Name: Peter Zanoni

Title: City Manager Credential: 

b. Co -applicant Information

Provide the legal name of the co -applicant applying for this permit, if applicable: NLA

The legal name must be spelled exactly as filed with the TX SOS, Texas Comptroller ofPublic
Accounts, County, or in the legal documents forming the entity.) 

If the co -applicant is currently a customer with the TCEQ, provide the Customer Number, which
can be located using the TC < ' s Central Registry Customer Search: CNNJA

Provide the name and title of the person signing the application. The person must be an executive
official meeting signatory requirements in 3o TAC § 305.44• 

Mr.  Ms.  

Title: 

First/ Last Name: 

Credential: 

Provide a brief description of the need for a co- permittee: 

c. Core Data Form

Complete the Core Data Form for each customer and include as an attachment. If the customer type

selected on the Core Data Form is Individual, complete Attachment i of the Administrative Report. 

Attachment: A

If the TCEQ needs additional information regarding this application, who should be contacted? 

a. Mr. x Ms.  First/ Last Name: Esteban " Steve" Ramos

Organization Name: City of Corpus Christi

Mailing Address: 2726 Holly Road
78415

Phone No.: ( 361) 826- 3294 Fax No.: ( 361) 826- 1889

Check one or both: x Administrative Contact

Credential: 

Title: Water Resource Manager

City/ State/ ZIP Code: Corpus Christi, TX, 

E- mail: estebanr2Pcctexas. com

Technical Contact

1 httn:Z/ l5,tceg. texas, ov ernub/ index.cfrn?fuseaction= cust.CustSearch

TCEQ- 10411 ( 05/ 10/ 2019) Industrial Wastewater Application Administrative Report Page 3 of 13



b. Mr.  Ms. x First/ Last Name: Katie Leatherwood Credential: P. G. 

Organization Name: Freese and Nichols, Inc. 

Mailing Address: 4055 International Plaza, Suite 200
67log

Phone No.: ( 817) 735- 75og Fax No.: ( 817) 735- 7492

Check one or both:  Administrative Contact

Attachment: 

Title: Environmental Scientist

City/ State/ ZIP Code: Fort Worth, TX

E- mail: katie. leatherwoodPfreese. com

x Technical Contact

Provide two names of individuals that can be contacted throughout the permit term. 

a. Mr. x Ms.  First/ Last Name: Esteban " Steve" Ramos Credential: 

Organization Name: City of Corpus Christi

Mailing Address: 2726 Holly Road
26415

Phone No.: ( 361) 826- 3294 Fax No.: ( 361) 826- 1889

b. Mr.  Ms.  

Organization Name: 

Mailing Address: 

Phone No.: 

Attachment: 

First/ Last Name: 

Fax No.. 

Title: Water Resource Manager

City/ State/ ZIP Code: Corpus Christi, TX, 

E- mail: estebanr2Pcctexas. com

Credential: 

Title: 

City/ State/ ZIP Code: 

E- mail: 

The permittee is responsible for paying the annual fee. The annual fee will be assessed to permits in
effect on September i of each year. The TCEQ will send a bill to the address provided in this section. 
The permittee is responsible for terminating the permit when it is no longer needed ( form TCEQ- 20029). 

Provide the complete mailing address where the annual fee invoice should be mailed and the name and
phone number of the permittee' s representative responsible for payment of the invoice. 

Mr. x Ms.  First/ Last Name: Esteban " Steve" Ramos

Organization Name: City of Corpus Christi

Mailing Address: 2726 Holly Road
78415

Phone No.: ( 361) 826- 3294 Fax No.: ( 36l) 826- 1889

Credential: 

Title: Water Resource Manager

City/ State/ ZIP Code: Corpus Christi, TX

E- mail: estebanr2Pcctexas. com

Provide the name and mailing address of the person delegated to receive and submit DMRs or MERs. 

Mr. x Ms.  First/ Last Name: Esteban " Steve" Ramos Credential: 

Organization Name: City of Corpus Christi Title: Water Resource Manager